6428

NOTICES

DEPARTMENT OF
AGRICULTURE

Agricultural Land Conservation Assistance Grant
Program; Application Period

An application period for grants under the Agricultural
Land Conservation Assistance Grant Program (program)
administered by the Department of Agriculture (Depart-
ment) has started. The program is authorized by sections
7.1 and 7.3 of the act of June 18, 1982 (3 P. S. §§ 1207.1
and 1207.3). In summary, the program allows the Depart-
ment to award grants to certain counties for projects that
will establish or improve agricultural conservation ease-
ment purchase programs. Regulations for the program
are in 7 Pa. Code Chapter 138h (relating to agricultural
land conservation assistance grant program). These regu-
[...]
Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0229202, CAFO, SIC 0241 and 0213, Robert Kucharski, R. R. 1, Box 76K, Liberty, PA 16930. This existing facility
is located in Liberty Township, Tioga County.

Description of Proposed Activity: Kucharski Farms is an existing Dairy and finishing swine farm, totaling 651.75
Animal Equivalent Units.

The water bodies nearest to this facility are a UNT to Blockhouse Creek in the Pine Creek Watershed (SWP-09A)
which has a designated use of CWF and Roaring Branch in the Lycoming Creek Watershed (SWP-10A) which has a
designated use of HQ-CWF.

Except for the chronic or catastrophic rainfall events defined as over 25-year/24-hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.

1. Compliance with the farm’s Nutrient Management Plan.

Compliance with the farm’s Preparedness, Prevention and Contingency Plan.

Compliance with the farm’s Erosion and Sedimentation Control Plan for plowing and tilling.
Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
Animal mortality handling and disposing requirements.

Certification requirements for manure storage facilities.

Requirements for storage of feed and other raw materials.

Best Management Practices requirements.

The EPA waiver will not be in effect.

PA0228974, CAFO, SIC 0211, 0213 and 0251, George C. Richard, R. D. 1, Box 621, Elysburg, PA 17824. This existing
facility is located in Locust and Cleveland Townships, Columbia County.

Description of Proposed Activity: Scattered Acres Farm is an existing beef, finishing swine and broiler chicken farm,
totaling 748.4 Animal Equivalent Units.

The water body nearest to this facility is a UNT to Roaring Creek in the Roaring Creek Watershed (SWP-05E) and has
a designated use of CWF.

Except for the chronic or catastrophic rainfall events defined as over 25-year/24-hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.
9. Compliance with the farm’s Nutrient Management Plan.

© No oW

10. Compliance with the farm’s Preparedness, Prevention and Contingency Plan.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 49, DECEMBER 8, 2007



NOTICES 6455

11. Compliance with the Farm’s Erosion and Sedimentation Control Plan for plowing and tilling.

12. Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
13. Animal mortality handling and disposing requirements.

14. Certification requirements for manure storage facilities.

15. Requirements for storage of feed and other raw materials.

16. Best Management Practices requirements.

The EPA waiver will not be in effect.

111. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. 8§ 691.1—691.1001)

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

WQM Permit No. 2307403, Sewerage, Haverford Township, 2325 Darby Road, Haverford, PA 19083. This proposed
facility is located in Haverford Township, Delaware County.

Description of Action/Activity: Construction and operation of a wastewater pump station.

WQM Permit No. 4607409, Sewerage, Upper Gwynedd Towamencin Municipal Authority, 2225 Kriebel Road,
Lansdale, PA 19446. This proposed facility is located in Towamencin Township, Montgomery County.

WQM Permit No. WQG02460727, Sewerage, Lower Salford Township Authority, P. O. Box 243, Harleysville, PA
19438. This proposed facility is located in Lower Salford Township, Montgomery County.

Description of Action/Activity: Construction and operation of two grinder pumps and a common force main to serve a
church and an adjacent dwelling.

WQM Permit No. 4607401, Sewerage, Franconia Sewer Authority, 671 Allentown Road, P. O. Box 128, Franconia,
PA 18924. This proposed facility is located in Franconia Township, Montgomery County.

Description of Action/Activity: To install 5,048 LF of sanitary sewer pipe and force main that will extend south from
Lower and Moyer Roads to a proposed wastewater treatment plant.

WQM Permit No. WQG02510726, Sewerage, City of Philadelphia Water Department, The ARAMARK Tower,
1101 Market Street, Philadelphia, PA 19107. This proposed facility is located in City of Philadelphia, Philadelphia
County.

Description of Action/Activity: Construction and operation of a new gravity sewer system.

WQM Permit No. 4606408, Sewerage, Royersford Borough, 300 Main Street, P. O. Box 188, Royersford, PA
19468-0188. This proposed facility is located in Upper Providence Township, Montgomery County.

Description of Action/Activity: Upgrades, modifications and increasing average daily flow from 0.54 mgd to 0.70 mgd to
the Royersford Borough Wastewater Treatment Plant.

WQM Permit No. WQG02230728, Sewerage, Middletown Township Sewer Authority, 27 North Pennell Road,
P. O. Box 9, Lima, PA 19037. This proposed facility is located in Middletown Township, Delaware County.

Description of Action/Activity: Construction and operation of a low pressure force main.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 2205403, Amendment 07-1, Sewerage, Gary Luderitz, Mountainview Thoroughbred Racing
Association—Penn National of Grantville, P. O. Box 32, Grantville, PA 17028. This proposed facility is located in East
Hanover Township, Dauphin County.

Description of Proposed Action/Activity: Permit approval for the construction/operation/modification of sewerage
facilities consisting of: Relocation of the 150,000 gallon water reuse tank and force main from the water reuse transfer
pump station. Construction of a water reuse pumping station with dual 160 gpm pumps, three 325 gpm pumps and one
500 gpm pump to convey reclaimed nonpotable water for track watering and toilet flushing.

WQM Permit No. WQG02220705, Sewerage, Millersburg Area Authority, 101 West Street, Millersburg, PA 17061.
This proposed facility is located in Upper Paxton Township, Dauphin County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of pump station with force main
and collection system to serve Nature's Edge Development.

WQM Permit No. 3807402, Sewerage, South Londonderry Township Municipal Authority, P.O. Box 3,
Campbelltown, PA 17010-0003. This proposed facility is located in South Londonderry Township, Lebanon County.

Description of Proposed Action/Activity: Permit approval for the construction/modification/operation of sewerage
facilities consisting of: The Mount Wilson Pump Station with dual 130 gpm submersible pumps and about 1,640 feet of
four-inch force main. The upgrade of the Colebrook Pump Station with 155 gpm dual submersible pumps.

WQM Permit No. 0107203, Industrial Waste, Motts, Inc., Cadbury Schweppes Americas Beverages, 45 Aspers
North Road, P. O. Box 468, Aspers, PA 17304. This proposed facility is located in Menallen Township, Adams County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of industrial waste facilities
consisting of: The installation of centrifuge for sludge processing.

PENNSYLVANIA BULLETIN, VOL. 37, NO. 49, DECEMBER 8, 2007



6456 NOTICES

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1707403, Sewerage 4952, Mahaffey Borough Municipal Authority, P. O. Box 202, Mahaffey, PA
15757. This proposed facility is located in Bell Township and Mahaffey Borough, Clearfield County.

Description of Proposed Action/Activity: A Permit has been issued for the installation of sewer extensions serving
Mabhaffey Campgrounds and Byers Settlement and also improvements to an existing pump station on Locust Street in the
Mahaffey Borough.

WQM Permit No. 0807401, Sewerage 4952, South Creek Township, P. O. Box 60, Gillett, PA 16925-0060. This
approved facility is located in South Creek Township, Bradford County.

Description of Action/Activity: The applicant is approved to construct sewerage facilities to serve the Villages of Gillett
and Fassett. The facilities will consists of sewer lines and appurtenances, 29 grinder pumps, a sewage pump station and
a 75,000 gpd extended aeration package wastewater treatment plant that incorporates nutrient removal. The discharge
will be to South Creek, which is classified as a CWF.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 2607401, Sewerage, T.J. Amusement Corporation, 6229 National Pike, P.O. Box 699,
Grindstone, PA 15442. This proposed facility is located in Redstone Township, Fayette County.

Description of Proposed Action/Activity: Permit issuance for the operation of a holding tank.
Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 6107401, Sewerage, Highway 322 Realty Company, P. O. Box 1030, Franklin, PA 16323. This
proposed facility is located in Cranberry Township, Venango County.

Description of Proposed Action/Activity: In order to improve the quality of the effluent, a new treatment plant is
proposed for construction along with the complete demolition of the existing WWTP. The current permitted flow will be
maintained.

WQM Permit No. 2007402, Sewage, Cambridge Area Joint Authority, 161 Carringer Street, Cambridge Springs,
PA 16403. This proposed facility is located in Cambridge Springs Borough, Crawford County.

Description of Proposed Action/Activity: This project is for upgrades to the Grant Street pump station, construction of
equalization storage and new treatment facilities and conversion of the existing Grant Street treatment site to a solids
handling and dewatering facility. A new influent headworks facility with screening grit removal and raw wastewater
pumps will also be installed at the Grant Street treatment site.

WQM Permit No. 4307201, Industrial Waste, Borough of Sharpsville, 1 South Walnut Street, Sharpsville, PA
16150-1258. This proposed facility is located in Sharpsville Borough, Mercer County.

Description of Proposed Action/Activity: As a result of the Borough of Sharpsville’s public water supply treatment works
changes they have proposed to replace their related waste water system.

Proposed is: Micro-filtration waste collection, settling and decanting with sedimentation basin and micro-filtration
settled solids collection, sedimentation and drying. The daily maximum design flow is 0.075 mgd.

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

V1. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Applicant Name & Receiving

Permit No. Address County Municipality Water/Use

PA1010906042 Sohum Development Bucks Milford Township Molasses Creek
Corporation HQ-TSF

2185 Stewart Drive
Hatfield, PA 19440

PAS10G373R Three Tun Developers Chester East Whiteland UNT Little Valley Creek
415 Three Tun Road Township EV
Malvern, PA 19355-1982

PAI1011505064 What A Good Dog, Inc. Chester East Whiteland Valley Creek
811 Newtown Road Township EV
Villanova, PA 19085

PA1011506006 Silvi Realty Development Chester East Vincent Township UNT Schuylkill River
212 East High Street HQ-TSF
Suite 201
Pottstown, PA 19464

PAI1011506008 Whiteland Village, LLC Chester East Whiteland West Branch Valley
850 Springdale Drive Township Creek
Exton, PA 19341 CWF

PENNSYLVANIA BULLETIN, VOL. 37, NO. 49, DECEMBER 8, 2007



NPDES
Permit No.

PAI1011507034

NOTICES 6457

Applicant Name & Receiving

Address County Municipality Water/Use
Wilmer N. Weaver Chester East Nantmeal UNT Marsh Creek
590 North Manor Road Township HQ-TSF-MF

Elverson, PA 19450

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES
Permit No.

PA1023507004

PAI1021307002

Applicant Name & Receiving

Address County Municipality Water/Use

Gary Dell’ Alba Lackawanna Covington Township Six Springs Creek
2432 Emrick Boulevard HQ-CWF
Bethlehem, PA 18020

Indus Hospitalities, Inc. Carbon Kidder Township Black Creek

1383 Treasure Lake HQ-CWF

DuBois, PA 15801

Southwest Region: Watershed Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
Cambria County Conservation District, 401 Candlelight Drive, Suite 221, Ebensburg, PA 15931, (814) 472-2120.

NPDES
Permit No.

PA1051107001

NPDES
Permit No.

PA1062507001

PA1064207001

Applicant Name & Receiving
Address County Municipality Water/Use
Krayn Wind, LLC Cambria Adams Township South Fork Little
9th Avenue Conemaugh
No. 3G EV
New York, NY 10011 Bottle Run
HQ/CWF
Sulphur Creek
CWF
Paint Creek
CWF
Northwest Region: Watershed Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
Applicant Name & Receiving
Address County Municipality Water/Use
Sun Lake Development Inc. Erie Girard Township UNT Crooked Creek
10615 Peach Street HQ-CWF, MF
Girard, PA 16417
Top Line Development McKean Lewis Run Borough Lewis Run Creek
Allegheny Bradford Corporation HQ-CWF

1522 South Avenue
Lewis Run, PA 16738

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region Il Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types

PAG-1
PAG-2
PAG-3
PAG-4
PAG-5
PAG-6
PAG-7
PAG-8

PAG-8 (SSN)
PAG-9

PAG-9 (SSN)
PAG-10

General Permit for Discharges From Stripper Oil Well Facilities

General Permit for Discharges of Stormwater Associated With Construction Activities (PAR)
General Permit for Discharges of Stormwater From Industrial Activities

General Permit for Discharges From Small Flow Treatment Facilities

General Permit for Discharges From Gasoline Contaminated Groundwater Remediation Systems
General Permit for Wet Weather Overflow Discharges From Combined Sewer Systems (CSO)
General Permit for Beneficial Use of Exceptional Quality Sewage Sludge by Land Application

General Permit for Beneficial Use of Nonexceptional Quality Sewage Sludge by Land Application to
Agricultural Land, Forest, a Public Contact Site or a Land Reclamation Site

Site Suitability Notice for Land Application Under Approved PAG-8 General Permit Coverage

General Permit for Beneficial Use of Residential Septage by Land Application to Agricultural Land,
Forest, or a Land Reclamation Site

Site Suitability Notice for Land Application Under Approved PAG-9 General Permit Coverage
General Permit for Discharge Resulting from Hydrostatic Testing of Tanks and Pipelines

PENNSYLVANIA BULLETIN, VOL. 37, NO. 49, DECEMBER 8, 2007



6458

PAG-11
PAG-12
PAG-13

(To Be Announced)
Concentrated Animal Feeding Operations (CAFOSs)
Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4)

General Permit Type—PAG-02

Facility Location &
Municipality

Warwick Township
Bucks County

Lower Moreland
Township
Bucks County

Falls Township
Bucks County

Middletown
Township
Bucks County

Bensalem Township
Montgomery County

City of Hazleton
Luzerne County

Colebrookdale
Township
Berks County

Bethel Township
Berks County

Hampden Township
Mechanicsburg
Borough
Cumberland County